PRELIMINARY ASSESSMENT OF

SUSPECTED CARCINOGENS IN
DRINKING WATER

| Appendices |

INTERIM REPORT TO CONGRESS

O €o

g
: M
z
@
%, S
AL prOT®

/O 5
N AGENCY

U.S. ENVIRONMENTAL PROTECTION AGENCY
WASHINGTON, D.C. 20460
JUNE 1975

- .
3] ,
- >
% <
%, .



SUSPECTED CARCINOGENS IN DRINKING WATER

(Appendices)

Interim Report to Congress

Environmental Protection Agency
Washington, D. C.
June 1975



TABLE OF CONTENTS

Page
I. Inventory of Organics Presently Identified 1in
Drinking Water . . . . . . . . . . . oo o o0 1
IT. National Organics Reconnaissance Survey . . . . . . . . . 12
ITI. Organic Chemicals Found in Industrial Effluents . . . . . 101
IV. Monitoring for Radiation in Drinking Water . . . . . . .. 123
[...]
d. Chloroform, Bromodichloromethane, Dibromo-

chloromethane, and Bromoform . « « « « « « « & 152
e. 1,2-Dichloroethane and Carbon Tetrachloride - . 1592
f. Trihalomethane Precursors =« - + + « « « « « « » 152
1) Description of Pilot Plant - « - « « - « . 152
2) Chlorination Experiments « « « « « « -« « & 155
3) Ozonation Experiments « « « « « « « « « « .+ 155
4) Controlled Bench-scale Experiments - - - . 158
2. General Organics . . . . . . . . e e e e e e e e 160
a. Pilot Plant . . . . . & v ¢« v v v e e e e . 160
b. Column Studies . . « « v « v ¢ v v v ¢ v e . o . 160
1) Upflow-Counter-current . . . . . « « + . . 160
2) Upflow-cocurrent . . . « ¢« v v v v o o o 163
3. Future Plans . . . . . . . . e e e e e e e e e e e 163
a. Pilot Plant Studies . . . . « ¢« v v v « v « o . 163
b. Controlled Storage Studies . . . . . . . . . . . 166
¢c. Column Studies . . . . . . . e e e e e e e e e 166
4. Acknowledgments . . . . . . . . ... .. e e e e e 166
5. References . . . . .. e e e e e e e e e e e 166

148



Page

Treatment for the Removal of Trace Metal Contaminants . . 167

1. Introduction . . . . . . .. .. .0 ... .. 167
2. Research Program , . . , . . . . . .. .. .. ... 167
a. Jar Tests ., . ., .. e e e e e e e e e e e 167

1) Procedure . . . . . . . . ... ... 167

2) Analytic Methods . . . . . . . ... ... 168

b. PilotPlant . . . . . . . . .. ... ... 168

1) Description and Operation . . . . . . . . . 168

2) Analytic Methods . . . . . . . . . .. .. 171

3. ResUTES « v ¢ v v v v e v e e e e e e e e e e e e 171
a. Jar Tests . . . . . . . . B e e e e e e e e 171

1)  Previous work . . .« . « « . . oL 171

2) Barijum -« - .« .« .« o . 0 00 00 e e e . 171

b. Pilot Plant Studies . . . . . . « . . o o . . 172

]) Mercury - -« « « « « « o o oo o 0oL L 172

2) Cadmium . - « - « . . . ..o oo 173

3) Arsenic + « « v v o v v e h 0 e e e e e 173

4) Selenium - « « ¢ o« ¢ o o « ¢ 4 e e e e o . 174

c. Summary of results. . . . . . . . . .. .. 174

4. Radium=-226 « » « « « « ¢ o 4 o v v e e e e e e 177
a. Introduction - - - « -« « « . . o . .. 0. L 177

b. Results « « + « « o ¢ v ¢ ¢ o o 0 v e e e e 177

c. DIisCUSSION « + « ¢ o ¢ v e e v e e e e e 177

d. Future Plant . « « « ¢« « ¢ ¢« v « o ¢« ¢ ¢ o .o . 178

5. Acknowledgments - « « < .« . o ..o oo 178
6. References « «» « « o « o « o o o o o v 0 v e e e . 179
Treatment for the Removal of Asbestiform Fibers . . . . . 179
1. Introduction . . . . « « ¢« o o L o o e e 0w 179
2. Scope of Study . . . . . . . .. .. T e e e e e 180

149



O 00 ~N o

Experimental Methods and Equipment . . . . . . . . . . 180
a. Equipment - - - « < . . . Lo e e 180
b. Analytical Methods . « « « « « « ¢« ¢« « o o o o & 181
RESUTES » ¢ ¢ ¢ o o o o v o o v e e e e e e e e e e 182
a. Raw Water Quality - - » « = « « « « « « o « o . . 182
b. Asbestiform Fiber Removal by Filtration . . . . . 183
DiSCUSSTON + « « « = o o o & & & & o 4 o o o o o o o . 186
a. Asbestiform Fiber Removal - - . « « « . . . . . . 186
b. Efforts to Develop Rapid Detection Methods . . . 195
Future Research « « « « « o ¢ ¢ o v o o o s o o o o 195
CONCTUSTIONS «+ « + « o o v v v & 4 o o o o o o o o o s 196
Acknowledgments =+ -« + « « « + ¢ 4 e o o 0o e 00 197
REFErEnCesS + + » « « « o & o o o 6 4 e e e e e e e e 197

150



PRELIMINARY RESULTS OF PILOT PLANTS TO REMOVE WATER CONTAMINANTS
A.  INTRODUCTION

This report will summarize the in-house and out-of-house research
conducted by the Standards Attainment Branch of the Water Supply
Research Laboratory and their predecessors concerning the treatment
technology required for the removal of specific contaminants present in
raw water. Because many of these projects are on-going, future plans
will also be included. The report will be divided into three general
contaminant areas -- organics, inorganics, and asbestos fibers.

B.  TREATMENT FOR THE REMOVAL OF ORGANIC CONTAMINANTS

1.  Specific Organic Compounds

a. Literature Reports

In 1965, Robeck, Dostal, Cohen and Kreiss1] demonstrated that
coal-base granular activated carbon (GAC) partially exhausted for
carbon-chloroform extract (CCE-hf) removal, could reduce the concentra-
tion of dieldrin, lindane, 2,4,5-T, DDT, and parathion dosed into river
water. In the same year Dostal, Pierson, Hager, and Robeck? showed
that seven compounds, listed below, present in the Kanawha River water
after aeration could be reduced to below detectabie concentrations by
fresh (2-day old) GAC. These compounds were bis-2(2-chloroethyl)
ether, 2-ethylhexanol, bis-(2-chloroisopropyl) ether, o-methylbenzyl
alcohol, acetophenone, isophorone and tetralin.

Forty days later, however, all of these compounds with the excep-
tion of acetophenone, had broken through the GAC beds to a depth equal
to an actual contact time of 3.8 minutes. Providing an additional 1.8
minutes of actual contact time did remove these seven compounds at
this time, although another organic, ethyl benzene, was penetrating the
GAC to a depth equal to 7.5 minutes of actual contact time -- almost
twice that provided in conventionally operated GAC beds.

b. Naphthalene

About 7 months ago, a coal-base GAC column 28 in. deep was
constructed, and Cincinnati tap water spiked with approximately 30 ug/1
of naphthalene passed down through it at a rate of 2 gpm/ftz. After
7 months of operation, the NVTOC front has penetrated to the extent that
the 50% removal point is approximately 20 in. down the column, whereas
the 50% removal point for naphthalene is only approximately 2 in. down
the column. This test is continuing.

151



c. Bis-(2-chloroethyl) ether and Bis-(2-chloroisopropyl)
ether

In recent studies, the effluent from a mini-sampler operating
on Evansville, Indiana, finished water was analyzed and fresh coal-base
GAC was shown to remove all detectable bis-(2-chloroethyl) ether and
bis-{2-chloroisopropyl) ether. No information is available on how long
GAC would continue to remove this material, however.

d. Chloroform, Bromodichloromethane, Dibromochloromethane
and Bromoform

To investigate the ability of GAC to remove chloroform and the
other three trihalomethanes two 28-in. deep glass columns were con-
structed. One contains a coal-base GAC and the other a lignite-base
GAC. The columns were arranged such that Cincinnati tap water flowed
down through the columns a*t a rate of about 2 gpm/sq. ft. Figure 1
shows that after 4 weeks of operation the ability of the coal-based GAC
to remove chloroform was seriously restricted. The trend of the data
from the lignite-base GAC would indicate that its ability to remove
chloroform was somewhat greater than the coal-base material.

Figure 2 shows a similar result for bromodichloromethane. The
dibromochloromethane concentration applied to these two columns varied
between none found and 4 ug/1. None has yet appeared in the effluent
from either column. No bromoform was found in the applied water during
this study. These two columns were started at different times, however,
and therefore received different general organic loads. Whether or not
this influenced the trihalomethane removal patterns is not known at this
time.

e. 1,2-Dichloroethane and Carbon Tetrachloride

No 1,2-Dichloroethane was found in the Cincinnati tap water
during the study. Carbon tetrachloride appeared occasionally at concen-
trations from <0.2 to 5.6 ug/1 in the water applied to the two GAC col-
umns, but none ever appeared in the effluent from either column.

f. Trihalomethane Precursors

1) Description of Pilot Plant

A pilot water treatment plant was constructed of stain-
less steel, Teflon and glass in order to minimize contamination from
structure materials during experimentation on the formation and removal -
of trihalomethanes. The pilot plant uses untreated Ohio River water as

-~

152



€ql
PERCENT (%) REDUCTION

100

80

40

20

FIGURE 1.

WEEKS IN OPERATION

REMOVAL OF CHLOROFORM FROM TAP WATER WITH GRANULAR ACTIVATED CARBON

I ¥ L 1 L 1
Y o W —

O—0O COAL-BASE

O—0 LIGNITE-BASE
APPLIED CHLOROFORM RANGE,
34-72 pug/t

. -
] ] l ] —q
0 1 2 3 4 5 6 7 8



v§l
PERCENT (%) REDUCTION

100

80

40

20

BROMODICHLOROMETHANE
RANGE IN APPLIED WATER
8-20 pg/l

Oo——0 COAL-BASE
O——0 LIGNITE-BASE

l 1 | 1 1 1 1

1 2 3 4 5 6 7 8
WEEKS IN OPERATION

FIGURE 2. REMOVAL OF BROMODICHLOROMETHANE FROM TAP WATER
WITH GRANULAR ACTIVATED CARBON



a source, made available through the assistance and cooperation of the
Cincinnati Water Works. Following conventional pretreatment with alum
(without predisinfection), the settled water flow has been divided
between: 1) a dual media (sand/coal) filter (A), 2) a coal-base gran-
ular activated carbon filter (B), and 3) a dual-media filter followed
by a coal-base granular activated carbon filter (CD). The filtered
water js then either ozonated, or chlorinated, or both. Flow, headloss,
turbidity, temperature and pH are monitored daily. Figure 3 is a sche-
matic diagram of the pilot plant. Samples for trihalomethane and non-
volatile total organic carbon analysis are collected with zero head-
space in muffled, glass vials.

2) Chlorination Experiments

The pilot plant has been running continuously and the
first experiments have focused on eliminating the haliform reaction
through removal of the precursors with GAC. Using chlorine dosages of
2-3 mg/1 and contact times of 30 minutes and 4 days, studies have shown
that after 3 to 4 weeks of operation, sufficient materials are being
passed through the GAC beds to produce measurable amounts of chloro-
form (See Table 1). This experiment is continuing.

3) Ozonation Experiments

The purpose of this portion of the organics research
project is to determine whether post-ozonation can be used to oxidize
trihalomethane precursors to compounds that will not react during post-
chlorination. A small (1.5 in diameter) glass contact chamber is used
to provide about 5 minutes of contact time between the pilot plant
filter effluents and an ozone-oxygen gas mixture. Filter A, B or CD
effluents are applied to the top of the contactor, while the ozone-
oxygen output from a pilot-plant scale ozone generator is applied at
the bottom. Both the gas flowrate and the ozone concentration can be
varied. Batches of ozonated effluent are collected for reaction with
various chlorine concentrations.

Initially, disinfection-level (0.5-0.7 mg 03/1 H20 ozone
doses, followed by rather high (8 mg C15/1 H20) post chlorination doses
were applied to the filter effluents. When very low (<1 ug/1) chloro-
form concentrations were produced after a one-half hour chlorine contact
period, it was decided to dose and store (at 25°C) effluent samples
for a longer time period to follow trihalomethane development. Also,
chlorinated effluent samples (without ozonation) would be stored as a
control to better show any changes produced by the ozone.

155



951

COAGULANT FEED PUMP

PERISTALTIC TYPE
MIXER X

\

RAW WATER STORAGE-\
THEORETICAL RETENTION TIME
— 66 HRS., VvOL. — 1500 L.

VALVE

RAW WATER PUMP
DIAPHRAM TYPE

FILTERS
! VOL. - 19 L.
THEO. RET. TIME — 20 MIN,

ACTUAL RET. TIME —~4 MIN.

LOADING — 2 GPM/FT2
FLOW — 90-95 ML/MIN.

FILTERS A & O

10" SAND (ES — 0.38, UC - 1.3)

20" COAL (1% ANTHRAFILT,
ES — 1.2, UC — 1.5)

FILTERS B & D

30” CARBON (CALGON
FILTRASORB 200
ES - 0.6, UC ~ 1.6)

RAPID MIX — STATIC MIXER

THEO. RET. TIME — <1 MIN.

FLOC BASIN
VOL. — 30 L.

THEO. RET. TIME — 75 MIN.
ACTUAL RET. TIME - 12 MIN.

SEDIMENTATION BASIN

VOL. — 270 L.

ACTUAL RET. TIME
— 205 MIN.

}

MICRO PUMP

BACKWASH
ouT

BACKWASH
IN

ROTAMETER

THEO. RET. TIME — 675 MIN

; OVERFLOW
pr—————rifi

CHLORINE CONTACTOR

VOL. - 3.2 L.

THEO. RET. TIME — 30 MIN,
ACTUAL RET. TIME — 29 MIN.

OZONE CONTACTOR
VvOL. — 0.8 L.

THEO. RET. TIME — 5 MIN.
ACTUAL RET. TIME -6 MIN.
CHLORINATED
EFFLUENT

r— 03 /TR.

°
[ []
o
° °
[ ]
»
F 4
0OZONE
EFFLUENT
O3
STATIC MIXER

FIGURE 3. STAINLESS STEEL PILOT WATER TREATMENT PLANT



LS1

CHLOROFORM CONCENTRATIONS, g/l

COMPARISON OF MIXED MEDIA AND GRANULAR ACTIVATED CARBON
FOR REMOVING CHLOROFORM PRECURSORS

NON-VOLATILE TOTAL ORGANIC CARBON (NVTOC) CONCENTRATIONS, mg/|

CARBON (CD)

1ST WEEK 2ND WEEK 3RD WEEK 4TH WEEK 5TH WEEK
SYSTEM Cl, CONTACT TIME | CI, CONT. TIME | Cl, CONT. TIME | Cl, CONT. TIME | Cl, CONT. TIME
30 MIN. 30 MIN. 4 DAY | 30 MIN. 4 DAY | 30 MIN. 4 DAY | 30 MIN. 4 DAY
MIXED MEDIA 2 2 13 3 13 2 16 1 10
(SAND/COAL) (A) NVTOC = 1.02 NVTOC = 0.87 | NVTOC = 0.60 | NVTOC = 1.16 NVTOC = 070
GRANULAR ACTIVATED <0.2 <02 <02 | <02 05 <02 2 0.2 1
CARBON (B) NVTOC = <005 | NVTOC = <0.05°| NVTOC = <0.05 | NVTOC = 0.65 NVTOC = 0.35
M|C);(I§2NTJE2‘: :(?T‘-l‘\-/?x‘{‘r’ig BY <02 <02 <02 0.2 07 <0.2 2 <02 1
NVTOC = <005 | NVTOC=<005 | NVTOC= <005 | NvTOC = 059 NVTOC = 0.10




The results of this first storage study show that a dis-
infection-level ozone dose had no apparent effect on the trihalomethane
concentrations produced in Filter B and CD effluents after 6 days of
storage. In Filter A effluent, ozonation appeared to cause an increase
in chloroform concentration and a decrease in bromodichloromethane con-
centration. See Table 2. This latter situation will receive further
study. Other future studies will investigate the effect of higher
ozone doses and/or longer ozone contact periods.

4) Controlled Bench-Scale Experiments

In an effort to understand the mechanism of trihalo-
methane formation and the factors that influence it, experiments are
being conducted under controlled conditions in sealed containers
changing one variable at a time. At the start of the experiment several
containers are prepared in replicate. Periodically over a 7-day period
a container is opened and the trihalomethanes measured. Thus the in-
fluence of the variable under study on the rate and extent of trihalo-
methane formation can be determined.

One bench-scale study investigated the formation of tri-
halomethanes during chlorination of raw and different types of treated
water from the Ohio River. This study was conducted in sealed con-
tainers at constant pH and 25° Celcius. Some preliminary observations
were:

1.  When adequate chlorine is added to satisfy chlorine demand
for the duration of the experiment, chlorination of raw water yields
approximately seven times as much chloroform as does chlorination of
the effluent of the dual-media pilot plant filter (A) and approximately
80 times as much as does chlorination of the effluent of the fresh GAC
filter (B) (207ug/1, 32 ug/1, and 2.7 ug/1, respectively, in 7+ days).
The reason the chloroform production is so low in filter effluent
compared to the raw water is not known at this time, but in future
studies settled water will be included in the series to determine at
what step in treatment the precursors are removed.

2. Of the trihalomethanes under study, chioroform is formed in
the highest concentration with bromodichloromethane and dibromochloro-
methane following in approximate rations of 100:15:1.

3. With the waters tested, those with a higher chlorine demand
gave a greater trihalomethane concentration upon chlorination, but
trihalomethane formation accounted for only about 3% of the chlorine
consumed. Therefore other chlorination by-products are being formed,
both organic and inorganic.

158



TABLE 2
SUMMARY OF OZONATION EXPERIMENT

Bromo- Dibromo-

Chlorine dichloro- chloro-
Sample Contact Time  Chloroform methane methane Bromoform
A + C]2 1/2 hour 4 NF NF NF
A+ C12 6 days 6 14 4 NF
A+ 03 + C]z 1/2 hour NF NF NF NF
A+ 03 + C]z 6 days 15 8 3 NF
B+ C]2 1/2 hour 0.3 NF NF NF
B + C]z 6 days 2 3 <1 NF
B + 03 + C]z 1/2 hour NF NF NF NF
B + 03 + C12 6 days 3 3 2 NF
b + C1, 1/2 hour 0.2 NF NF NF
ch + C12 6 days 2 3 <1 NF
+0,+Cl, 1/2hur 0.2 NF NF N
cD + 03 + C12 6 days 2 4 <1 NF
NF = None Found

A11 Trihalomethane Concentrations in ng/1

159



\

4. In all waters tested, trihalomethane production continued as
long as a measurable chlorine residual was present, but at a decreasing
rate. The initial rate of chloroform formation in the raw river water
was about 10 ug/1/hr for the first six hours. The rate of formation
[...]
Removal of As(V) was studied in the pilot plant using
alum, Ferrifloc and lime. Arsenic removals using Cincinnati tap water
and Ferrifloc were excellent; settled water removals were 91-94 percent
and filtered water (dual media) removals were greater than 98 percent.
When alum was used as the coagulant, removals were somewhat less;
settled water removals ranged from 75 to 86 percent and filtered water
(dual media) removals ranged from 85 to 96 percent.

Softening tests on the raw well water were also investi-
gated at pH 9.5 and 11.3. At pH 9.5, the test data showed an As(V)
removal of 49 percent for the settled water and 53 percent for the
filtered waters. At pH 11.3, As(V) removals were above 98 percent for
both settled and filtered waters.

4) Selenium

The behavior of two forms of selenium has been studied,
selenium IV (selenite) and selenium VI (selenate). Although the jar
test studies have been completed, only limited pilot plant work has been
carried out. Because selenite has been identified as a problem in some
ground waters, SE(IV) was investigated primarily with raw well water.
Removals of 0.1 mg/1 of SE(IV) by lime softening in the laboratory did
not exceed 40 to 50 percent and generally were lower. Coagulation
studies with alum and Ferrifloc were also undertaken with well water
and a surface water. The results of these laboratory experiments found
that Ferrifloc produced higher removals than alum and that removals
for both coagulants decreases as the pH increases from 6 to 8. Re-
movals ranged from about 80 to 20 percent with Ferrifloc and were 10
percent or less with alum when 25 mg/1 of coagulant was used.

The removal of selenate (VI) was uniformly poor for all
jar test and pilot plant studies. Selenate removal by coagulation with
iron or alum (up to 100 mg/1 of coagulant), by softening from pH 9 to
10.8 or by treatment with up to 100 mg/1 of powdered activated carbon
was less than 10 percent for initial selenium concentrations of 0.1
mg/1. Although conventional treatment experiments were unsuccessful in
removing selenate, a short reverse osmosis test showed that this techni-
que could remove it and merits further investigations. During a two-
hour reverse osmosis test run on Cincinnati tap water spiked with 0.1
mg/1 of selenium VI, over 97 percent of the selenium was removed by
the R.0. unit operating at 1.5 liters/minute.

a. Summary of Results

Table I summarizes all of the jar test and pilot plant data
collected thus far. These studies are continuing.

174



TABLE I

SUMMARY OF RESULTS OF TREATMENT PROCESSES TO REMOVE TRACE
METALS FROM DRINKING WATER

Coagulation Softening Absorption
Trace Ferric Lime Excess lime Activated
Metal Alum Su]fate pH 9.5-10  pH 10.6-11  Carbon

Jar Test Data

Mercury (0)*

CH3HgC] Poor** Poor Poor Poor Good+t
Mercury (I),
HgCly Poor Fair Fair Good+ Good
Barium Poor Poor Good Good to Poor
very goodt

Zeolite field data - very goodt

Se]eRium(I) Poor Fair to Poor Fair Poor
Set pH<7 good
pH<7
Selenium(I)
Set Poor Poor Poor Poor Poor
Arsenic(I), Fair to
Ast3 Poor good+t Poor Goodt Poor
Arsenic(I). Good tot Good tot Good Very Poor
Astd very good very good good+
pH<8 pH<8
Cadmium(I) Poor to Good tot Very Very -
Fair very good goodt good+
pH>7.5

Pilot Plant Data

Mercury (0)
CH3HgC] - - - - -

175



Table 1 (continued)

Coagulation Softening Absorption
Trace Ferric Lime Excess lime Activated
Metal Alum Sulfate pH 9.5-10 pH 10.6-11 Carbon
Mercury(l1) Poor Fair - Good -
HgCl,
Barium - - - - -
Selenium(I) - - Poor to - -
Seté Fair
Selenjum(I),
Set6 - Poor - - -
Arsenic(I), - - Poor Good -
Ast3
Arsenic(I), Good to+t Very+t Fair Very Good+ Poor to Fair
As*d very good good
Cadmium(I) Poor to Good Very good+ Very goodt -

fair pH 8.4

* - (0) = Organic; (I) = Inorganic

** - Key - Poor=0-30% removal; Fair=30-60% removal; Good=60-90% removal;

Very good = above 90% removal
t - Best treatment techniques.
- Not yet tested.

176



4. Radium-226

a. Introduction

.Radium—226 is found in some waters of the USA in excess of the
1962 Public Health Service Drinking Water Standards limit of 3 pCi/1.
If the new Federal Drinking Water Regulations set an even lower limit
fgr 5a—§26, additional water sources would need treatment to meet the
standard.

_ Radium-226 is usually found in groundwaters, because it is a
geochemical contaminant. It is associated with certain aquifers such as
St. Peter sandstone in the upper Mississippi Valley and Cheyenne sand-
stone in Colorado and New Mexico®. Radium-226 may be found in surface
waters contaminated by radium-bearing springs. Other sources of con-
tamination are leachates from tailings of uranium milling p1ants9 and
from the phosphate rock mining and milling industry in Florida.

Because Ra-226 more frequently is found in ground waters,
treatment processes used for ground water are of interest. Some basic
information on removal of radium was contained in Straub's report.

b. Results

A recent study of water treatment glants in Iowa has shown
results similar to those reported by Straub.® The Radiochemistry and
Nuclear Engineering Facility (R&NEF), a part of the EPA's Office of
Radiation Programs has contracts with the states of Iowa and I1linois
for studying radium removal by water plants. The following results
have been obtained in the Iowa study to date and are presented in
Table II.

C. Discussion

On the basis of Iowa data, Ra-226 removals of about 75%
could be anticipated for lime softening. If greater removal is needed,
ion exchange or reverse osmosis treatment would be necessary. In
either case, the practice of blending raw and treated water to obtain a
less corrosive water and save capital costs by reducing plant size
could result in a plant effluent having an excessive concentration of
Ra-226. In such a case, corrosion control would have to be accomplished
by methods other than raw water blending, and softening 100% of plant
flow would increase costs at existing softening plants that now bypass

some raw water.

177



RADIUM REMOVAL BY WATER TREATMENT PROCESSES

Radium pCi/1 %
Treatment Technique raw finished reduction
Greensand for iron removal 6.9 6.7 7%
Iron removal - aeration
and pressure filtration 16 12 25%
Lime-soda softening 6.1 0.9 85%
9.3 2.3 75%
Iron removal followed 49 1.9 96%
by. ion exchange 5.7 0.3 95%
sQftening 6.7 0.2 97%
j 12 0.5 96%
Reverse osmosis 14 0.6 96%

d. Future Plans

Radium removal -research contracts are continuing under the
management of R&NEF with water supply engineering input from WSRL. 1In
addition, WSRL has under consideration a grant application for develop-
ment of detailed construction and operating cost data and estimates
for water treatment plants built and operated primarily for radium

removal.

5. Acknowledgments

The following personnel contributed to this report.

Water Supply Research Laboratory Radiochemistry and Nuclear

Maura M. Lilly
Thomas J. Sorg
Kenneth L. Kropp
Richard Engelmann
Bradford L. Smith
Jeffrey Klieve
Raymond J. Lishka
James S. Caldwell
Gary S. Logsdon

Engineering Facility, NERC-
Cincinnati

William Brinck

Iowa Department of Environmental

Quality
R. J. Schlickelman

178



6. References

1.

Intgrim Primary Drinking Water Standards, Federal
Register, Volume 40, No. 51, Part II, p. 11190-11198,
March 14, 1975.

Logsdon, G.S. and J. M. Symons, Journal American Water
Works Association, 65, 554 (1973).

Kopp, J.F., M. C. Longbottom and L. B. Lobring. JAWWA,
64, 20 (1972).

McFarren, E. F., JAWWA, 64, 28 (1972).

Caldwell, J.S., R.J. Lishka and E. F. McFarren, JAWWA,
65, 731 (1973).

Logsdon, G.S. and J.M. Symons, Removal of Trace Inorganics
by Drinking Water Treatment Unit Processes. Water-1973.
American Institute of Chemical Engineers Symposium Series,
70, 136 367-377, (1974).

Logsdon, G.S., T.J. Sorg, and J.M. Symons, Removal of
Heavy Metals by Conventional Treatment, Proceedings 16th
Water Quality Conference - Trace Metals in Water Supplies:
Occurrance, Significance and Control, University of
I1Tinois Bulletin, 71, 108, 111-133 (April 29, 1974).

Straub, C.P., Radium-226 and Water Supplies: Cost-
Benefit-Risk Appraisal, Unpublished Report, 1973.

Tsivoglou, E.C. and 0'Connell, R.L., Waste Guide for the
Uranium Milling Industry, DHEW, USPHS, DWSPC, RATSEC,
Technical Report, W62-12.

D.  TREATMENT FOR REMOVAL OF ASBESTIFORM FIBERS

1. Introduction

The presence of asbestiform fibers in the drinking water of communi-
ties using western Lake Superior as a water source was made known in the

summer of 1973.

In the fall and early winter of that year an interagency

agreement for studies of the problem was formulated and signed by the
U. S. Environmental Protection Agency and the U. S. Army Corps of

Engineers.

Under this agreement EPA funded the pilot plant research on

179



asbestiform fiber removal while the Corps of Engineers funded a study
of alternative water sources and sites for construction of a filtration
plant or plants for the Duluth-Cloquet-Superior area.* The Corps also
managed the contract for the entire study, while EPA provided technical
assistance on the filtration. The contractor was Black and Veatch, of
Kansas City.

The pilot plant research was conducted at the Lakewood Pumping
Station in Duluth, with the assistance of the Department of Water and
Gas of the City of Duluth. Pilot plant operations were conducted in the
period from April through September 1974. In this time a.total of 227
granular media and 228 diatomaceous earth (DE) filter runs were conduc-
ted.

2. Scope of Study

There were two principal objectives in the research. First, the
pilot plants were to be operated in such a way that data needed for
engineering design and cost estimates could be obtained. The results
and conclusions related to design and cost factors are being presented
by Robinson et al.l A paper on DE filtration optimization is being
presented by Baumann.Z2 The second objective of the study was to obtain
information on the removal of asbestiform fibers. That information is
presented in this paper.

In order to learn how to reduce the asbestiform fiber count by
filtration, a number of variables were studied. Those common to both
granular and DE filtration were filtration rate, seasonal conditions,
and raw water turbidity. Other important variables in the granular
filtration study were filtration with and without sedimentation, dual
media vs. mixed (tri) media, doses and combinations of inorganic salts
and organic polymers, single-stage vs. multi-stage flash mixing, and
flash mix chambers vs. in-line mixers. Variables important in the DE
study were one-step vs. two-step precoating, vacuum vs. pressure filtra-
tion, DE conditioning with alum or polymers, and body feed doses. ‘

3. Experimental Methods and Equipment

a. Equipment

The apparatus used in the research has been described in the

*Duluth-Superior Urban Study, Interim Report on Water Supply for the
Duluth-Superior-Cloquet Area, A Joint Study by the U. S. Army Corps of
Engineers, St. Paul District, and the U. S. Environmental Protection
Agency (March, 1975).

180~



EPA report on the project.3 Two types of filters, granular media and
DE, were used. A1l units were situated in Lakewood Pump Station. Raw
water for all units was drawn from the wet well at the pump station.
Total water flow through individual filter systems generally ranged
from 10 to 20 gpm.

Two granular filters were employed. Both units were Water
Boy_package plants with 4.0 square feet of filter surface. Equipment
var1a?ions with these units included use of dual media, mixed media, no
sgtt]yng, tube settlers, single-stage rapid mix and two-stage rapid
mix w1?h propellor mixers, two-stage and three-stage rapid mix with in-
11n§ mixers, alum or ferric chloride as the primary coagulant, anionic,
cat}021c, and non-ionic polymers, and filtration rates from 2 to 7
gpm/sf.

Two kinds of DE filter systems were employed. Pressure fil-
tration was carried out with an Erdlator filter. In this unit water
was not coagulated and settled, contrary to U. S. Army practice, but
the clear Lake Superior water merely passed through the pretreatment
portions of the Erdlator on its way to the pressure filter. The Erdla-
tor had two pressure vessels, each containing six cylindrical septa.
Total filter surface area for one pressure vessel was 10.0 square feet.
After the filter septum was precoated, body feed could be added dry or
in slurry form.

The gravity, or vacuum DE filter unit consisted of an open
rectangular tank with flat septa. The driving force for filtration was
the difference between atmospheric pressure and the pressure at the
pump intake on the effluent side of the filter. Filter surface was also
10.0 square feet on this unit. Body feed could be added dry or in
slurry form.

Both kinds of DE filters were operated in various ways in
order to evaluate conditioning of DE with alum, cationic polymer and
anionic polymer. On some runs a cationic polymer was added to the raw
water. Single-step vs. two-step precoat was studied. Conditioned
DE was used in precoat situations as well as for body feed. Various
grades of DE, from fine to coarse, were evaluated.

b. Analytical Methods.

Most of the analytical procedures were done in accordance with
Standard Methods4. In addition to laboratory turbidity measurements on
grab samples, continuous flow turbidity data were obtained with both
90° scatter and 15° forward scatter instruments. Grab samples were
obtained for the analyses, including asbestos. Since there is no

181



standard method for asbestiform fibers in water, analytical methods were
different for each laboratory used. Three analytical laboratories were
involved in this study.

The National Water Quality Laboratory of EPA in Duluth ana-
lyzed raw and filtered samples for suspended solids and amphibole mass.
The x-ray diffraction technique for amphibole mass has been published by
Cook. Although this method measured only amphibole mass irrespective
of shape (by definition fibers have a length:width ratio of 3:1 or
greater), and did not measure chrysotile, the availability of amphibole
mass data within a few days of sample collection made this method a
valuable tool.

Transmission electron microscope analysis of water samples
was done at the Ontario Research Foundation (ORF) and at the University
of Minnesota at Duluth (UMD). The ORF analytical method has been pub-
1ished®. ORF obtained size information on each fiber (length and width)
and confirmed that all fibers were amphibole or chrysotile by electron
diffraction. Electron diffraction was_used to identify a portion, but
not all, of the fibers counted by UMD./

4, Results

The results of all pilot plant filter runs and analyses are
presented in the EPA filtration report and appendices. The data pre-
sented in this paper relate principally to the problems of asbestiform
fiber removal by filtration. Relevant raw water data are also presented
in order to place the filtration results in proper. perspective.

a. Raw Water Quality

Water quality parameters of greatest interest in this study
were turbidity, asbestiform fiber count, and amphibole mass. Other
data on pH, alkalinity, hardness, temperature, and suspended solids can
be found in the EPA report.

Most turbidity measurements .were made with a Hach 2100A labora-
tory turbidimeter. When a comparison was made between a Monitek in-line
turbidimeter and the Hach 2100A, it was found that although the numeri-
cal readings differed for the two instruments (15° forward scatter vs.
90° scatter), the trends of turbidity variation were quite similar. Both
instruments showed rising or declining turbidities at the same time.
These data were presented in the EPA report.

Turbidity of the raw water at Lakewood changed very little

during most of the five months of pilot plant operation. Except for a
period extending from 2300 hours on June 6 to 0700 hours on June 15,

182



1974, and other briefer periods, the turbidity of the raw water from the
Lgkewood Intake ranged from 0.35 to 1.0 TU. During the period begin-
[...]
Tables 1, 2 and 3 show that the more successful variations of
filtration, whether dual media, mixed media, or diatomite, produced
effluents having amphibole mass concentrations and amphibole fiber
counts near the detection limits of the analytical methods employed.
Chrysotile fiber count in filtered water generally exceeded 0.04 x 10
f/1 for dual media filtration tests and for DE filtration tests not
employing polymer conditioning. Mixed media filter runs employing alum
and nonionic polymer or alum, anionic polymer and another polymer, and
diatomite runs employing A-23 conditioning of DE or Catfloc B condi-
tioning of6raw water did have some runs with effluent chrysotile counts
<0.04 x 10°. '

6

5. Discussion

a. Asbestiform Fiber Removal

The initial objective of the filtration research at Lakewood
Pumping Station was the removal of amphibole asbestiform fibers and
turbidity-causing suspended matter. According to the pilot plant
research contract, the principal criterion for successful treatment will
be the economical attainment of virtually complete removal of asbestos-
like fibers as defined by optical and electron microscope analysis using
the best current state of the art. A secondary criterion shall be the
production of water having a turbidity of not more than one turbidity
unit.8 The fibers referred to in the contract were expected to be prin-
cipally amphibole.

In conversations between the WSRL and EPA Region V (Chicago)9;
which was then heavily involved with contracts for analysis of asbesti-
form fiber content of water samples, the Ontario Research Foundation was
determined to be one of the laboratories that could satisfactorily

186



(81

TABLE 1
AMPHIBOLE MASS AND SUMMARY OF ASBESTIFORM FIBER REMOVAL BY DUAL MEDIA FILTRATION

Ontario Research Foundation

NWQL Amphibole Mass Amphibole Fibers Chrysotile Fibers
Number of Samples Number of Samples Number of Samples
. <.005  <.04x10 ~ <0.04x]06
Treatment Technique Analyzed “mg/1 Analyzed —{/1 Analyzed — f/1
Filtration w/o Sedimentation
Alum & Nonionic Polymer :
(985N) 2 gpm/sq ft 3 3 3 2 3 0
Alum & Nonionic Polymer
(N=17 or 985N)
~4 gpm/sq ft 5 4 - 10 9 10 0
Alum & Nonionic Polymer
(985N) 6-8 gpm/sq ft - - 3 2 3 0
FeCl, & Cationic Polymer
(C-3?) 4 gpm/sq ft - - 2 2 2 ]
Filtration w/ Sedimentation
Tube Settlers 4 gpm/sq ft
Alum & Nonionic Polymer
(985N) 12 12 12 12 12 1

FeCl3 & Nonionic Polymer
(985N) 2 1 2 2 2 0



TABLE 2
AMPHIBOLE MASS AND SUMMARY OF ASBESTIFORM FIBER REMOVAL BY MIXED MEDIA FILTRATION

Ontario Research Foundation

NWQL Amphibole Mass Amphibole Fibers Chrysotile Fibers
Number of Samples Number of Samples Number of Samples 6
<.005 <.04x10° <0.04x10

Treatment Technique Analyzed “mg/] Analyzed — /1 Analyzed = f/]

Chemicals Added to Mixing Chamber

Alum & Nonionic Polymer
4 gpm/sq ft (985N) 1 1 1 1 ] 0

— Chemicals Added to Two Flash Mixers

88

Alum & Nonionic Polymer
4 gpm/sq ft (985N) 9 9 9 9 9 5

Alum & Nonionic Polymer
2 gpm/sq ft (985N) 1 1 ] 1 1 0

Alum & Anionic & Cationic
Polymer (A-23 & Catfloc B or C-31)
4 gpm/sq ft 2 2 2 2 2 0

Alum & Anionic & Nonionic Polymers

(A-23 & 985N) _

4 gpm/sq ft 2 2 2 2 2 0
In-Line Mixers

Alum & Nonionic Polymer
4gpm/sq ft (985N) 1 1 1 1 1 1



681

Table 2 (continued)

Ontario Research Foundation

NWQL Amphibole Mass Amphibole Fibers Chrysotile Fibers
Number of Samples Number of Samp]es6 Number of Samples
| <.005 <.08x10 <0.08x108
Treatment Technique Analyzed mg/1 Analyzed f/1 Analyzed f/1
Alum & Nonionic & Anionic Polymers
(985N & A-23)
4 gpm/sq ft 2 2 2 2 2 1
Alum & Anionic & Cationic Polymers
(A-23 & C-31)
4 gpm/sq ft 1 ] 1 1 ]
Alum & Nonionic Polymer
6 gpm/sq ft (985N) 2 2 2 2 2 0

Alum & Cationic Polymer
+ 4 gpm/sq ft (C-31) 1 1 1 ] ] 0



o6l

TABLE 3
SUMMARY OF AMPHIBOLE MASS AND ASBESTIFORM FIBER REMOVAL BY MIXED MEDIA FILTRATION

Ontario Research Foundation

NWQL Amphibole Mass Amphibole Fibers Chrysotile Fibers
Number of Samples Number of Samples Number of Samples
_ <.005 <.04x10° <.04x106
Treatment Technique Analyzed  mg/1 Analyzed f/l Analyzed _ f/1
Pressure Filtration
Two-Step Precoat 1 gpm/sq ft
Anionic Polymer (A-23) to 2nd
Step of Precoat, Alum & Soda .
Ash to Body Feed 1 1 1 1 1 1
Alum & Soda Ash to 2nd Step
of Precoat : 6 6 6 3 6 1
Alum & Soda Ash to 2nd Step
of Precoat and to Body Feed 3 3 3 3 3 0

Cationic Polymer to Raw Water
(Catfloc B) 5 5 5 5 5. 2

Alum & Soda Ash to 2nd Step _
of Precoat. Cationic Polymer
(Catfloc B) to Raw Water 3 3 3 3 3 0

Vacuum Filtration
One Step Precoat 1 gpm/sq ft

Anionic Polymer (A-23) to Precoat 2 1 3 2 3 1



6L

Table 3 (continued)

Treatment Technique

NWQL Amphibole Mass

Number of Samples
<.005

Analyzed mg/1

Ontario Research Foundation

Amphibole Fibers
Number of Samples

<.04x106

Analyzed = f/1

Chrysotile Fibers

Number of Samples
<.04x10

Analyzed f/1

6

Vacuum Filtration
Two Step Precoat 1 gpm/sq ft

Anionic Polymer (A-23) to Total
Precoat

Anionic Polymer (A-23) to 2nd
Step of Precoat

Anionic Polymer (A-23) to 2nd Step

of Precoat, Alum & Soda Ash to
Body Feed

Alum & Soda Ash to Second Step
of Precoat

Alum & Soda Ash to 2nd Step
of Precoat and to Body Feed

Cationic Polymer (Catfloc B) to
Raw Water

Alum & Soda Ash to 2nd Step of

Precoat Cationic Polymer (Catfloc B)

to Raw Water



analyze water samples for asbestiform fibers. Thus, ORF became a sub-
contractor for the filtration research conducted by Black and Veatch.

One factor which must be considered when interpreting EM fiber
analysis data is the meaning of the detection limit. When ORF found
zero fibers in ten fields, the reported result was below detectable .
limits (BDL), not zero. Depending on the circumstances of the individual
analysis, such as sample vo]gme initially filtered, ORF reported a number
of BDL Timits from 0.02 x 10° f/1 to 0.07 x ]86 f/1. Most of the time
the detection limit was reported as 0.02 x 10° f/1 although early in the
work 0.04 x 106 f/1 was frequently reported.

McFarren10 uses an intermediate category, not statistically
significant (NSS) between BDL and reportable fiber counts. The NSS
finding is applied to observation of less than 5 fibers in 20 fields.
This would correspond to about two fibers in 10 fields for ORF. The
rationale for use of NSS is that fiber counts become less reliable as
fewer fibers are found. The st?ndard deviation varies as 1//n , where n
is the number of fibers found.!! Thus the standard deviation is 10%
when 100 fibers are found, and 100% when 1 fiber is found.

For the EM work done by ORF on this project6 the finding of
two fibers in 10 fields usually represented 0.04 x 10° f/1. Since the
goal of the research was the "“virtually complete removal," 0.04 x 106
f/1 and lower were considered not statistically significant, and the
research goal was considered to have been attained when filtered water
fiber counts were 0.04 x 100 f/1 or lower.

It is apparent from the data in Tables 1-3 that amphibole
asbestiform fibers could be readily removed by filtration. Additional
evidence to confirm the efficacy of filtration is found in the amphibole
mass data. Many of the filter runs that were sampled contained 0.005
mg/1 or less in the filter effluent. Based on the amphibole mass con-
centration in the raw water, this represented amphibole mass reductions
of ten-fold to forty-fold or more.

Some of the variables considered in the research are to be
found in Tables 1-3. Table 1 contains fiber removal data for dual media
granular filters only. There is nothing in Table 1 that indicates that
sedimentation before filtration was beneficial for amphibole or chryso-
tile fiber removal. For the treatment of clear Lake Superior water,
direct filtration performed as well as filtration with sedimentation.

Ferric chloride appears to be effective for fiber removal,
but alum and nonionic polymer were used in most tests because that was
the combination of treatment chemicals that gave the desired combination

-

192



Qf very low effluent turbidity and longer filter runs. This is explained
1n more detail by Robinson et al.

Research results for mixed media filtration are summarized in
Table 2. A comparison of Tables 1 and 2 shows that mixed media filtra-
tion after two-stage flash mix was more effective for chrysotile removal
than dual media filtration after one-stage flash mix, when alum and a
nonionic polymer were used. With the one-stage flash mix arrangement,
polymer was added at the flocculation chamber. Since two variables were
changed at once, it is difficult, if not impossible, to decide which
affected fiber removal more.

Another variable studied in the mixed media system was three-
stage rapid mix. The purpose of the triple mix was to add and mix
sequentially three conditioning chemicals, anionic polymer, alum, and
cationic or nonionic polymer, with the objective of establishing, at
different times in the treatment process, environments in which positive,
and then negative, surface charges predominated. Unfortunately, two
chemicals were added to a common barrel (mixing chamber) in the propellor
type flash mixed system, so valid data were obtained only for in-line
mixers. The results of three-stage rapid mixing are encouraging for
both amphibole and chrysotile removal.

Diatomite filtration for asbestiform fiber removal may appear
to be less successful than granular filtration, but this is not the case.
More operational variations were tried with diatomite, and some were
not successful. Some successful techniques were found, however, and
these are found in Table 3.

Effective filtration techniques for removal of amphibole mass
and fibers were the following:

a. alum conditioning of both precoat and body feed;

b. precoat conditioning with anionic polymer and body
feed conditioning with alum;

c. conditioning of the raw water with Catfloc B and in
some cases, alum conditioning of the precoat also.

Diatomite filtration techniques most effective for removal of
both chrysotile and amphibole involved the following:

d. conditioning of precoat with anionic polymer and
conditioning of body feed with alum;

e. conditioning of raw water with Catfloc B.

193



The treatment scheme in case d involved both negative (anionic
polymer) and positive (alum coated DE) charges. A system in which
Catfloc B was added to raw water before filtration through unconditioned
DE would also involve both positive (Catfloc B) and negative charge
systems, since diatomite ordinarily has a negative surface charge.
However, plain diatomite probably would not be as electronegative as
diatomite coated with an anionic polymer.

Experiments with anionic polymers were conducted because of a
fundamental difference in chrysotile and amphibole. Parksl2 summarized
the work of numerous investigators in an article on the isoelectric
point or zero point of charge of complex oxide minerals in water. The
zero point of charge, or pH at which there is no net charge on the par-
ticle, is in the pH 10-11 range for chrysotile, but it is pH 5 for
cummingtonite (an amphibole). In the 7-8 pH range used in filtration
tests at Duluth, chrysotile would have a positive surface charge while
cummingtonite, like clays and most bacteria, would be negative. It
follows that in order to overcome the surface charges of both amphibole
and chrysotile, it would be necessary to use treatment chemicals carry-
ing positive and negative surface charges, respectively. The treat-
ment chemicals should be introducted to the water separately so that
the coagulation is not confined to reaction between only the treatment
chemicals.

It would be logical to ask why amphibole and chrysotile fibers
do not coagulate themselves since they are of opposite surface charge.
A probable answer is that there are so few present, even when the con-
centration is 100 f/1. For example, if a liter of water contained 106
chrysotile fibers with 0.04 _um diameter and 1 um length, the total vol-
ume of fibers would be ~10°2 1 or 0.001 microliter. Also, 100 amphibg]e
with 0.2 um diameter and 1 um length would occupy a volume of 3 x 107
1 or 0.03 microliters.

The addition of polymers to raw water in this work sh?u1d have
resulted in molecular concentrations on the order of 1014 to 1010
molecules per liter, depending upon the dose and molecular weight of

the polymer, and assuming that every polymer molecule was a separate
entity (the same assumption made for asbestiform fibers).

It is obvious that polymer molecules very greatly outnumber
(by a factor of 108 to 1010) asbestos particles, so the chances for a
polymer-fiber collision would be much better than for a fiber-fiber
collision. Thus polymer conditioning is needed for fiber removal, and
since surface charges differ with type, different polymers are needed
to remove amphibole and chrysotile.

194



One other factor that may be related to fiber removal or,
conversely, to the ability of fibers to pass through filters, is fiber
size. For all filters, the typical size of chrysotile fibers in the
effluent was smaller than the typical size in the raw water. This size
relationship was also true for amphiboles in DE filtrate. Because only
25 amphibole fibers were observed and sized for granular media tests,
this small sample was more subject to distortion by a typical fibers
and was not very suitable for a chi-square analysis. The factor of
particle size is probably less important than surface charge, since
particles in the water, both before and after filtration are in the size
range (~1 um) suggested by Yao'3 to have minimum removal efficiency by
granular filtration.

Filtration results can be summarized briefly. The methods
found more effective than others for removal of both amphibole and
chrysotile were mixed media filtration employing alum and an anionic
polymer and two-stage flash mixing; and pressure diatomite filtration
employing Catfloc B added to the raw water and no conditioning of the
DE. Methods showing potential for further research are three-stage
flash mixing with sequential addition of anionic polymer, alum, and
cationic or nonionic polymer, followed by flocculation and filtration;
and pressure DE filtration with anionic polymer conditioning of the
precoat and alum conditioning of the body feed.

b. Efforts to Develop Rapid Detection Methods

A limited effort to learn about rapid detection of asbestiform
fibers was made in this research, but the principal objective was to
learn about fiber removal by filtration. Other efforts to develop a
rapid fiber detection method are underway, sponsored by EPA and other
Federal agencies. One method being investigated involves placing a
water sample in a laser light beam measuring scattered light from inci-
dent angles of about 10° to 135°, and relating variations of light
intensity and incidence angle to the types of particles present in
water. One of the goals of these efforts is to provide a technique
that is practical for monitoring both amphibole and chrysotile asbesti-
form fibers in water at filtration plants. Such a technique should be
rapid enough to permit a plant operator to make meaningful changes in
the treatment process in order to hold fiber content of the filtered
water to a minimum. Until a more rapid method is available, water
filtration plants on Lake Superior should use the x-ray diffraction
method, along with occasional EM analyses.

6. Future Research

Information deve]oped in this pilot plant research permits a number
of questions to be formulated for future study. Among the ideas that

195



could be investigated are the following:

a. Ways to improve chrysotile removal by anionic po]yme(
conditioning of DE or by the use of three-stage mixing and combination
of three conditioning chemicals in granular filtration.

b. Effect of high algal counts on filter performance.

c. Fiber removal during times of highest amphibole mass
and fiber count.

d. Verification of POPO optfmization of diatomite filtration.

e. Additional filtration experiments at 5 to 6 gpm/ft with
granular filters.

f. Effect of mixing intensity on filtration, and a compari-